
F:\Data\Shared Data\Agendas\Municipal Authority Agendas\2023 MA Agendas\11-13-23\11-13-2023 Agenda.doc 
 

 
 
 

EAST GOSHEN MUNICIPAL AUTHORITY 
November 13, 2023 

7:00 
 

 
1. CALL TO ORDER/PLEDGE OF ALLEGIANCE/MOMENT OF SILENCE 

• Ask if anyone will be taping the meeting 
         

2. CHAIRMAN’S REPORT/OTHER MEMBERS’ REPORTS 
 

3. SEWER REPORTS 
• Director of Public Work’s Report 
• Pennoni Engineer’s Report 
• Big Fish Environmental Report 

 
4. APPROVAL OF MINUTES 

• October 16, 2023 
            

5.  APPROVAL OF INVOICES   
• Pennoni   Invoice #1194870  $27.75 (paid) 
• Pennoni   Invoice #1194871  $209.25 (paid) 
• Pennoni   Invoice #1194872  $928.25 (paid) 
• Pennoni   Invoice #1194874  $8,612.50 (paid) 
[...]
We previously prepared a draft O&M Manual information for the system that was submitted to the 

Township and operator for review. We will set up a meeting to review so that the Manual can be 

finalized. 

• UV Disinfection System – The temporary channel was delivered to the Township on August 24. The 

UV modules were delivered to the Township on October 30, and the submersible bypass pumps were 

delivered on November 2. The bypass hoses are scheduled for delivery the week of November 13. 

Upon receipt of the hoses, construction can begin, starting with the general contractor setting up the 

temporary channel and flow bypass system.   

An updated tentative construction schedule follows with completed work in italics:  

o Delivery of Permanent UV Equipment – October 30, 2023 

o Delivery of Bypass Pumps and Hoses – Week of November 13-17, 2023 

o Initiate Temporary Bypass Work – Mid-November 2023 

o Complete Temporary Bypass Work and Initiate Use of Bypass System – December 20, 2023 

o Two Week Trial and Sampling of Temporary Bypass System – December 20, 2023-January 3, 

2024 

o Township to Perform Concrete Channel Work – January 8-February 29, 2024 

o 2nd Notice to Proceed to Contractors: Permanent Work – March 1, 2024 

o Redirect Flow back to Permanent Channel (30 days of 2nd NTP) – April 1, 2024 

o Two Week Trial of New UV System in Permanent Channel –April 1-15, 2024 

o Install Second UV Module into Permanent Channel – April 16, 2024 

o Two Week Trial of Second New UV System in Permanent Channel – April 17-May 1, 2024 

o Construction Completed – Early May 2024 

• Generator #2 Replacement – Premium Power Services released the Cummins’ 500 kW diesel 

generator for fabrication in early March 2023. The lead times on the generator and ATS are 43 weeks 

and 22 weeks respectively, so we expect delivery of the entire system around January 2024.  

We are currently preparing electrical design and structural concrete pad plans for the new generator 

for use by the Township in construction. 



EGMAU23001 November 8, 2023 Page 2 

East Goshen Municipal Authority  Engineer’s Report 

 

P:\Projects\EGMA\Memos to Board\2023\Engineers Report 2023-11-08.docx 

• Operating Cost Analysis – We are continuing to coordinate with Scott Towler for the evaluation of 

industry WWTP operating costs in an effort to benchmark RCSTP costs against other similar WWTPs. 

Sanitary Sewer Pipe Rehab 

• Chester Creek Sewer Rehab – We are reviewing shop drawings and construction submittals from the 

contractor, Insituform. They will schedule the work upon approval of those submittals.  

• Hershey’s Mill Estates – The contractor is scheduled to complete minor punchlist work – removing 

E&S controls, cleaning up construction debris, and opening/unsealing new residential cleanout lids – 

by November 10. We will perform a site visit to verify the remaining punchlist work has been 

completed. 

The contractor submitted the 3rd (final) pay application, and we provided a payment 

recommendation. We also processed Change Order #2 to formally document changes to as-built 

quantities for unit price bid items.  

• LSA Grant Application – We are assembling information and assisting Dave Ware with preparation of 

the grant application for pipe lining and rehabilitation of the Chester Creek Interceptor Phases 1 and 

2 and the remainder of pipe lining in Supplee Valley. The application is due November 30. 

New Connections 

• Millstone Meadows (1010 Hershey Mill Road) – We received the 3rd submission of Subdivision and 

Land Development Plans. We are currently reviewing the plans, including the revised sanitary sewer 

extension design. 

• 301 Reservoir Road (5-Lot Residential Subdivision) – We received a revised submission of Subdivision 

and Land Development Plans that is currently under review. We also discussed modifications to the 

proposed sewer extension alignment with Mark Miller. 

• 1712 E. Boot Road – The low pressure sewer was constructed via directional drilling from the property 

and connected to the public sewer manhole. We performed an inspection of the completed work at 

the manhole connection, and it was found acceptable with the exception of debris/mud that needs 

to be cleaned from the manhole channel. The grinder pump has not yet been installed. 

• 14 Reservoir Road – We reviewed a revised Subdivision and Land Development plan submission, 

which includes connection of one new lot to public sewer via grinder pump. We provided outstanding 

comments to the Township and Applicant. 

 

END OF REPORT



 

 

RCSTP Monthly Operations Report 

November 2023 

Executive Summary 
 
The Ridley Creek sewage treatment plant outfall 001 has met all effluent limitations regarding 
water quality for October 2023. All supplemental reports were submitted for September. 2023 
Chemical usage utilized for total alkalinity remained consistent with previous months. Aluminum 
sulfate solution volumes decreased slightly to a daily average of 70.7 from the previous standard 
of 72.5 gallons per day. No significant mechanical or operational issues were observed during the 
sludge dewatering equipment or SBR treatment process. Sludge dewatering experienced no 
mechanical issues impacting production. There were no odor complaints during the month.      
 

Table 1 

 
 
 

Treatment Process Operation  

Table 1 illustrates the final effluent composite sample data reported for outfall 001 for October 
2023. The monthly average total phosphorus was reported as 0.14 mg/L compared to the permit 
limitation of 0.50 mg/L. The TSS samples were consistently in single digits. The results remain 
below the weekly maximum of 15 mg/L. The monthly average TSS is reported as 4.5 mg/L 
compared to the discharge limitation of 10 mg/L.     

The final effluent test results demonstrate that the biological treatment performed well during 
October. The sequencing batch reactors (SBRs) numbered 2, 3, and 4 were in service.  

 

Flow
MGD 

Average mg/L
lbs/ 

month mg/L
lbs/ 

month mg/L
lbs/ 

month mg/L
lbs/ 

month mg/L
lbs/ 

month
Geo 

Mean
Geo 

Mean
0.75 10 62 Report Report 10 62 2.5 44 0.5 3 200 1,000

Inst. Max 20 94 15 94 5 1
          Sample Date
October 3, 2023 0.248 2.0 4.1 8.42 17.4 4.4 9.1 0.10 0.21 0.17 0.35 44 1.6435

October 10, 2023 0.257 2.0 4.3 7.31 15.7 4.4 9.4 0.10 0.21 0.16 0.34 1 0.0000
October 17, 2023 0.264 2.0 4.4 6.85 15.1 4.0 8.8 0.10 0.22 0.17 0.37 25 1.3979
October 26, 2023 0.236 2.0 3.9 9.24 18.2 4.8 9.4 0.10 0.20 0.10 0.20 15 1.1761
October 31, 2023 0.241 2.0 4.0 5.98 12.0 5.0 10.0 0.10 0.20 0.10 0.20 5 0.6990

Average 0.249 2.0 4.2 7.56 15.7 4.5 9.4 0.10 0.21 0.14 0.29 18 0.9833
Minimum 0.236 2.0 3.9 5.98 12.0 4.0 8.8 0.10 0.20 0.10 0.20 1 0.0000
Maximum 0.264 2.0 4.4 9.24 18.2 5.0 10.0 0.10 0.22 0.17 0.37 44 1.6435

Fecal Coliform

October 2023- Final Effluent - Outfall 001

NPDES Permit 
Discharge 

Limitations

CBOD5 Total Nitrogen TSS NH4-N Total Phosphorus



 
 

Page 2 of 4 
 

Table 2 illustrates the final effluent composite sample data reported for outfall 002 for October 
2023. 

Table 2 

 
The influent wastewater pollutant concentrations and loading entering the wastewater treatment 
facility generally remained within the design concentration and organic loading values. The TSS 
and CBOD5 monthly average weekly concentrations were usually observed to be within the design 
parameters for the treatment process. 

Table 3 presents the pollutant data for the influent wastewater collected at the doghouse manhole 
during October 2023. 

Table 3

 

 

PA DEP 

No activity 

Flow

MGD 
Average mg/L

lbs/ 
month mg/L

lbs/ 
month mg/L

lbs/ 
month mg/L

lbs/ 
month mg/L

lbs/ 
month

Geo 
Mean

Geo 
Mean

0.135 25 Report Report 30 7.0 44 0.5 3 200 1,000
40 45

October 3, 2023 0.0328 2.0 0.55 8.42 2.30 4.4 1.20 0.10 0.21 0.17 0.35 44 1.6435
October 10, 2023 0.0321 2.0 0.54 7.31 1.96 4.4 1.18 0.10 0.21 0.16 0.34 1 0.0000
October 17, 2023 0.0322 2.0 0.54 6.85 1.84 4.0 1.07 0.10 0.22 0.17 0.37 25 1.3979
October 26, 2023 0.0307 2.0 0.51 9.24 2.37 4.8 1.23 0.10 0.20 0.10 0.20 15 1.1761
October 31, 2023 0.0287 2.0 0.48 5.98 1.43 5.0 1.20 0.10 0.20 0.10 0.20 5 0.6990

Average 0.0313 2.0 0.52 7.56 1.98 4.52 1.18 0.10 0.21 0.14 0.29 18 0.9833
Minimum 0.0287 2.0 0.48 5.98 1.43 4.00 1.07 0.10 0.20 0.10 0.20 1 0.0000
Maximum 0.0328 2.0 0.55 9.24 2.37 5.00 1.23 0.10 0.22 0.17 0.37 44 1.6435

Phosphorus,Total Fecal Coliform

October 2022 - Applebrook - Out Fall 002

NPDES Permit 
Discharge 

Limitations

CBOD5 Total Nitrogen TSS NH4-N 

Flow
mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day

335 2,098 NA NA 320 2,001 32 200 48 301 9.1 57

October 3, 2023 0.318 679 1,799 532 1,409 860 2,278 39.6 105 82.3 218 10.1 26.8
October 10, 2023 0.308 299 768 335 860 437 1,122 39.9 102 63.3 163 6.53 16.8
October 17, 2023 0.308 181 465 204 524 120 308 42.0 108 54.9 141 6.63 17.0
October 26, 2023 0.354 220 650 149 440 196 579 45.9 136 57.5 170 6.79 20.1
October 31, 2023 0.253 448 945 sample under review 603 1,271 41.6 88 76.7 162 8.58 18.1

Average 0.308 365 925 305 808 443 1,112 41.8 108 66.9 171 7.73 19.7
Minimum 0.253 181 465 149.0 440 120 308 39.6 88 54.9 141 6.53 16.8
Maximum 0.354 679 1,799 532 1,409 860 2,278 45.9 136 82.3 218 10.10 26.8

MGD 
Average

 October 2023 - Influent Wastewaster

Design Basis
BOD5 CBOD5 TSS NH4-N TKN, mg/L

Phosphorus,Total
, mg/L

          Sample Date



 
 

Page 3 of 4 
 

Pennoni Associates 

The UV system replacement project continues. 

Significant Rainfall  

During October, there were eight (8) days when rainfall occurred. The total rainfall for October 
was a total 1.97 inches.   

Chemical Data 

October 2023 

Chemical Daily Average Total Monthly 

Soda Ash, pounds 300 9,300 

Aluminum Sulfate solution, gal 70.7 2,192 

Sludge Dewatering, gal* 16,301 423,836 

     *19 days of sludge dewatering 

 

Minor Preventative Maintenance 

Flushed chemical feed lines to the SBRs. 

Cleaned final effluent weir trough daily. 

Skimmed surface of disc filters daily 

Drained and cleaned disc filters bi-weekly. 

Cleaned buildings and laboratory. 

Flow Data 

October 2023 

Flow Meter Location Total Volume for 
Month, MG 

Average Daily 
Flow, gpd 

Daily Maximum 
Flow, gpd 

Influent Wastewater to 
Screening Building* 10.571 340,988 836,360 

Influent Wastewater to 
SBRs* 11.991 386,806 444,776 

Internal Recycle** 2.104 67,872 406,126 

Treated Effluent to Disc 
Filters 11.645 375,640 428,106 

Final Effluent Discharge 

 
8.220 265,000 304,000 

Applebrook Golf Course 1.031 33,270 37,184 



 
 

Page 4 of 4 
 

 

 

 



MA 10-16-23 draft 1  

      DRAFT 1 
EAST GOSHEN TOWNSHIP MUNICIPAL AUTHORITY 2 

MEETING MINUTES 3 
     October 16, 2023  4 

 5 
The East Goshen Township Municipal Authority held their regular meeting on Monday,   6 
October 16, 2023 at 7:00 pm. at the Township Building. Members in attendance are indicated in 7 
BOLD:  8 
Kevin Cummings, Chairman  9 
Dana Pizarro, Vice Chairman  10 
Jack Yahraes 11 
Carmen Battavio 12 
Walter Wujcik 13 
 14 
 Also in attendance were: Mark Miller (Director of Public Works), Mike Ellis (Pennoni 15 
representative), Ellen Koopman (Attorney), Dave Ware (Finance Director), and Michael Lynch 16 
(Township Supervisor), and Scott Towler (on phone)  17 
 18 
  19 
COMMON ACRONYMS: 20 
ATS – Automatic Transfer Switch 21 
BFES – Big Fish Environmental Services  MA- Municipal Authority 22 
BOS – Board of Supervisors   NPDES – National Pollutant Discharge Elimination System 23 
CB – Conservancy Board    PC – Planning Commission 24 
DEP – Department of Environmental Protection PM – Prevention Maintenance  25 
EPA – Environmental protection Agency  PR – Park & Recreation Board 26 
HC – Historical Commission   RCSTP – Ridley Creek Sewer Treatment Plant  27 
I&I – Inflow & Infiltration    SBR – Sequencing Batch Reactor 28 
LCSTP – Lockwood Chase Sewer Treatment Plant SSO – Sanitary System Overflow 29 
PWD – Public Works Department      WAS – Waste Activated Sludge 30 
 31 
Call to Order & Pledge of Allegiance   32 
Kevin called the meeting to order at 7:00 pm and led those present in the Pledge of Allegiance.  33 
He asked for a moment of silence for our First Responders and Military.  34 
He asked if anyone would be recording the meeting.  There was no response. 35 
 36 
 37 
Chairman’s Report 38 
None 39 
      40 
SEWER REPORTS 41 
1.  Director of Public Works, Mark Miller’s report for October 16, 2023 42 
 43 
Monthly Flows – The average daily flow to West Goshen was 726,075 gallons per day.  44 
 45 
Meters:   The meters were read on a daily basis with no problems to report.   46 
  47 
        48 
 49 



MA 10-16-23 draft 2  

C.C. Collection:   The pump stations were visited on a daily basis with no problems to report. 1 
 2 
C.C. Interceptor:  We inspected the lids and castings while we were clearing the right of way.  3 
  4 
R.C. Collection:  The pump stations were visited on a daily basis with no problems to report. 5 
   6 
Ridley Creek Plant:   7 
 •   Applebrook pump burned up and was replaced. 8 

•   Met with Erika from Pennoni to go over the work that needs to be done for the new 9 
generator. 10 
•   New UV System 11 

ο  Temporary tank channel arrived. 12 
ο  Pumps, hose, and control panels are ordered. 13 
ο  Third pump ordered as a designated spare in case one of the main pumps goes 14 
down. 15 

 16 
Alarms:  12 (storm related) 17 
 18 
PA 1 Calls:  194 for the month 19 
 20 
Monthly Rainfall:  5.8 inches of rain for the month of September 21 
 22 
Lateral Repairs or Caps: Four lateral repairs were done on private systems.  Inspections were done 23 
by Public Works. We are picking up the repairs on the PA One Calls. 24 
 25 
 26 
2.   Pennoni Engineer’s Report dated October 13, 2023  27 
 28 
Ridley Creek Sewage Treatment Plant (RCSTP) 29 

• Caustic Soda Conversion – Once the outdoor emergency shower is installed, the tank can be 30 
put into operation. We also prepared a draft O&M Manual information for the system that 31 
was submitted to the Township and operator for review.  32 

During a site visit on October 4, it was noticed that the tank’s outside insulation was cracked 33 
in some locations and loose/peeling off in others. We contacted the supplier, Pyrz, to alert 34 
them of this issue. Pyrz then contacted the manufacturer, Assmann, to have this issue 35 
resolved. Assmann will ship Pyrz needed materials for repairs. After the materials are 36 
received, Pyrz will schedule a site visit to re-apply the insulation and add the mastic paint to 37 
repair the parts that have come loose. It will take about a half day of work to allow the spray 38 
insulation to set and coat it. 39 

• UV Disinfection System – The temporary channel was delivered to the Township on August 24. As of 40 
September 29, Glasco stated that the units have been fabricated but have not been tested yet. A 41 
date for testing the units has not been set. After testing is complete, the UV system would be able to 42 
be shipped in about two weeks. We are still awaiting a definitive delivery date. 43 



MA 10-16-23 draft 3  

We continued coordination with vendors and obtained additional cost quotes for the bypass pumps 1 
with control boxes. Quotes for the jib crane were previously obtained. The Township has placed 2 
orders for the jib crane and submersible pumps with control boxes. The lead times for the jib crane 3 
and pumps are 3-4 weeks after orders are placed. We are waiting on definitive delivery dates for the 4 
products. . 5 

An updated tentative construction schedule follows:  6 

o Initiate Temporary Bypass Work – Week of October 23, 2023 7 
o Delivery of Permanent UV Equipment – Mid-to-Late October 2023 8 
o Delivery of Jib Crane and Bypass Pumps – Early-Mid November 2023 9 
o Complete Temporary Bypass Work and Initiate Use of Bypass System – December 20, 2023 10 
o Two Week Trial and Sampling of Temporary Bypass System – December 20, 2023-January 3, 11 

2024 12 